FOR ADDISON'S DISEASE AND OTHER **OF ADRENAL** INSUFFICIENCY

SURGICAL POTENTIALLY **GUIDELINES LIFE-THREATENING S** STEROID **DEPENDENCY:** PATIENTS FORMS REQUIRE CONTINUOUS **STEROID COVER** 



# STEROID AND SALINE REQUIREMENTS FOR SURGERY **AND DENTISTRY**



Available online at www.addisons.org.uk/surgery



## **STEROID-DEPENDENT PATIENT REQUIRES** CONTINUOUS/PARENTERAL STEROID COVER

## See Surgical Guidelines: www.addisons.org.uk/surgery

	PRE-OPERATIVE AND OPERATIVE NEEDS (See Notes 1, 2)	POST-OPERATIVE NEEDS (See Notes 6, 8, 9)
LENGTHY, MAJOR SURGERY WITH LONG RECOVERY TIME eg. open heart surgery, major bowel surgery,	<ul> <li>100mg hydrocortisone IM or IV just before anaesthesia. (See Notes 2, 3, 7)</li> <li>Immediately followed by:</li> <li>100mg IM or IV 6 hourly or</li> <li>continuous infusion 200mg/24 hours</li> </ul>	100mg IM or IV every 6 hours <b>or</b> continuous IV infusion 200mg/24 hours (See Notes <b>3</b> , <b>5</b> ) or until able to eat & drink normally ( <i>discharged from ITU</i> ) If well, then double oral dose for 48+ hours. Then taper the return to normal dose
MAJOR SURGERY WITH RAPID RECOVERY eg. caesarean section, joint replacement	<ul> <li>100mg hydrocortisone IM or IV just before anaesthesia. (See Notes 2, 6, 7)</li> <li>Immediately followed by:</li> <li>100mg IM or IV 6 hourly or</li> <li>continuous infusion 200mg/24 hours</li> </ul>	100mg IM or IV or continuous infusion 200mg/24 hours for 24 - 48 hours (See Notes <b>3</b> , <b>5</b> ) for 24 - 48 hours (or until able to eat and drink normally) If well, then double oral dose for 24 - 48 hours. Then return to normal dose
LABOUR AND VAGINAL BIRTH	100mg hydrocortisone IM or IV at onset of active labour. (See Note <b>4-7</b> ) Immediately followed by continous IV infusion 200mg/24 hours or 100mg IM or IV 6 hourly until delivery	Double oral dose for for 24 - 48 hours after delivery. If well, then return to normal dose
MINOR SURGERY eg. cataract surgery, hernia repairs, laparoscopy with local anaesthetic	100mg hydrocortisone IM just before anaesthesia (See Note 6)	Double oral dose for 24 hours. Then return to normal dose
MINOR PROCEDURE eg. skin mole removal with local anaesthetic	Take an extra oral dose, 60 minutes ahead of the procedure	An extra dose 60 minutes after the procedure. Then return to normal dose
INVASIVE BOWEL PROCEDURES REQUIRING LAXATIVES eg. colonoscopy, barium enema	Hospital admission overnight with IV fluids and 100mg hydrocortisone IM during preparation. (See Notes <b>3</b> , <b>5</b> , <b>6</b> ) 100mg hydrocortisone IM at commencement (See Notes <b>1</b> , <b>6</b> )	Double dose oral medication for 24 hours. Then return to normal dose
OTHER INVASIVE PROCEDURES eg. endoscopy, gastroscopy	100mg hydrocortisone IM just before commencing	Double dose oral medication for 24 hours. Then return to normal dose
MAJOR DENTAL SURGERY eg. dental extraction/s with local or general anaesthetic	100mg hydrocortisone IM just before anaesthesia (See Notes 6, 7, 8)	Double dose oral medication for 24 hours. Then return to normal dose
DENTAL SURGERY eg. root canal work with local anaesthetic	Double oral dose <i>(up to 20mg hydrocortisone)</i> one hour prior to surgery	Double dose oral medication for 24 hours. Then return to normal dose
MINOR DENTAL PROCEDURE eg. replace filling, scale and polish	Take an extra oral dose, 60 minutes ahead of the procedure	An extra dose where hypoadrenal symptoms occur afterwards. Then return to normal dose

# www.addisons.org.uk/surgery

## NOTES

**1.** Give the steroid-dependent patient first-on-the-list status (alongside insulindependent diabetes) to minimise the risks of dehydration.

**2.** For any nil-by-mouth regimen, arrange an intravenous saline infusion (0.9% saline or equivalent) to prevent dehydration and maintain mineralcorticoid stability, eg. 1000ml every 8 hours if >50kg.

**3.** Continous IV hydrocortisone infusion is preferable to 6 hourly IM or IV injection as it gives more stable cover. Arrange as 100mg bolus followed by 8.33mg per hour or 200mg per 24 hours.

**4.** Active labour is cervical dilation >4cm.

**5.** Arrange continuous IV infusion cover for steroid-dependent patients taking CYP3A4 accelerants, eg. anticonvulsants, rifampicin and antifungal drugs, to minimise the risk of decompensation.

6. IM hydrocortisone is preferable to IV injection for its more sustained duration.

**7.** Administer bolus hydrocortisone over a minimum of 10 minutes to prevent vascular damage.

**8.** Hydrocortisone acetate cannot be used due to its slow-release, microcrystalline formulation. Ensure parenteral drug is hydrocortisone sodium phosphate or hydrocortisone sodium succinate, 100mg.

**9.** Monitor electrolytes and blood pressure post-operatively for all procedures requiring parenteral steroid cover. If the patient becomes hypotensive, drowsy or peripherally shut down, administer 100mg hydrocortisone IV or IM bolus immediately.

**10.** If any post-operative complications arise, eg. fever, delay the return to normal dose.

**11.** Ensure back-up supplies of oral and injectable hydrocortisone are available for resuscitation before commencing surgery. Even at full steroid cover, post-operative resuscitation may occasionally be required.

**12.** A pre-assessment meeting with the anaesthetist is advisable for all steroid-dependent patients, to ensure any comorbidities and potential drug interactions are taken into account.

**13**. Patients who have been taking 5mg prednisolone or more longterm should be regarded as potentially suppressed and managed with perioperative supplemental steroid cover, on a precautionary basis.

### ADDISON'S CLINICAL ADVISORY PANEL (<u>ACAP)</u>

ADVISORY PANEL (ACAP) These surgical guidelines were authored by Professor John Wass of the Churchill Hospital, Oxford, Dr Trevor Howlett of Leicester Royal Infirmary, Leicester (now retired), Professor Wiebke Arlt, University Hospital, Birmingham, Professor Simon Pearce, Royal Victoria Hospital, Newcastle, Professor Will Drake, St Bartholomew's Hospital, London and Dr Frankie Swords, Norfolk and Norwich Hospital, Norwich.

#### They have been endorsed by

**Professor Stafford Lightman Royal Bristol Infirmary, Dr Karen Mullan, Royal Victoria** Hospital, Belfast, **Dr John Newell-Price, Royal** Hallamshire Hospital. Sheffield. **Professor Marcus Quinkler Praxis Endocrine Clinic, Berlin Dr Aled Rees, University Hospital** of Wales, Cardiff, **Dr Mark Sherlock Tallaght Hospital. Dublin. Professor Jeremy Tomlinson Oxford Centre for Diabetes and Endocrinology, Churchill Hospital, Oxford and** Professor Brian Walker, Edinburgh **Royal Infirmary.** 

ACAP is a group of endocrinologists with an interest in adrenal medicine.

It advises the Addison's Disease Self-Help Group on clinical matters. Further information about ACAP is available on the ADSHG website at www.addisons.org.uk

ACAP has also issued emergency treatment guidance for adrenal crisis, and other patient information leaflets, available at www.addisons.org.uk/publications.

© ADSHG-Surgical-Guidelines-A5-2017-05

This information may be copied for personal use or by medical practitioners for the education of their patients. Otherwise, it should not be reproduced without the written permission of the ADSHG.



#### Citations

1. Bornstein C et al, Diagnosis and Treatment of Primary Adrenal Insufficiency: An Endocrine Society Clinical Practice Guideline, J. Clin Endocrinol Metab. 2016 Feb; 101(2): 364–389 doi: 10.1210/ jc.2015-1710

2. D'Silva, C et al, A strategy for management of intraoperative Addisonian crisis during coronary artery bypass grafting, Interactive CardioVascular and Thoracic Surgery 14 (2012) 481–482 doi:10.1093/icvts/ivr139.

 Gibbison B, Angelini GD, Lightman SL. Dynamic output and control of the hypothalamic-pituitary-adrenal axis in critical illness and major surgery. Br J Anaesth. 2013; 111: 347-360

4. Hahner S, Burger-Stritt S, Allolio B. Subcutaneous hydrocortisone administration for emergency use in adrenal insufficiency. Eur J Endocrinol 2013;169:147e54.

5. Husebye ES, Allolio B, Arlt W, et al. Consensus statement on the diagnosis, treatment and follow-up of patients with primary adrenal insufficiency. J Intern Med 2014 Feb;275(2):104e15.

 Isidori AM et al, Mechanisms in endocrinology: The spectrum of haemostatic abnormalities in glucocorticoid excess and defect, Eur J Endocrinol. 2015 Sep;173(3):R101-13. doi: 10.1530/EJE-15-0308. Epub 2015 May 18, http://www.eje-online. org/content/173/3/R101.long

7. Jung C et al, Plasma, salivary and urinary cortisol levels following physiological and stress doses of hydrocortisone in normal volunteers, BMC Endocrine Disorders 2014, 14:91 http://www.biomedcentral.com/1472-6823/14/91

8. Lebbe M, Arlt W, What is the best diagnostic and therapeutic management strategy for an Addison's patient during pregnancy? Clin Endocrinol 2013; 78/4 1365-2265. doi: 10.1111/cen.12097 9. Puar T et al, Adrenal Crisis: Still a Deadly Event in the 21st Century, Am. J Med. http:// dx.doi.org/10.1016/j.amjmed.2015.08.021

**10.** Rushworth RL, Torpy D, A descriptive study of adrenal crises in adults with adrenal insufficiency: increased risk with age and in those with bacterial infections, BMC Endocrine Disorders 2014, 14:79 doi:10.1186/1472-6823-14-79, http://www.biomedcentral.com/1472-6823/14/79

11. Taylor A et al, Prevention of adrenal crisis in stress (The PACS Study): serum cortisol during elective surgery, acute trauma and sepsis in comparison to 'stress dose' hydrocortisone administration in adrenal insufficiency, Endocrine Abstracts (2015) 37 GP01.05 D01:10.1530/endoabs.37.GP01.05 http://www. endocrine-abstracts.org/ea/0037/ ea0037gp.01.05.htm

12. Werumeus Buning J. et al, Hydrocortisone Dose Influences Pain, Depressive Symptoms and Perceived Health in Adrenal Insufficiency - A Randomized Controlled Trial, Neuroendocrinology, 2015 Dec 9. http://www.ncbi.nlm.nih. gov/pubmed/26646751

13. White, K. & Arlt, W. (2010) Adrenal crisis in treated Addison's disease: a predictable but under-managed event. European Journal of Endocrinology, 162, 115–120, doi: 10.1530/EJE-09-0559

14. Woods C et al, Adrenal suppression in patients taking inhaled glucocorticoids is highly prevalent and management can be guided by morning cortisol, Eur J Endocrinol. 2015 Nov;173(5):633-42. doi: 10.1530/EJE-15-0608

The Addison's Disease Self-Help Group works to support people with adrenal failure and to promote better medical understanding of this rare condition.

Registered charity 1106791 www.addisons.org.uk